

## TEST REPORT

NO.	TEST PROGRAM	TEST METHOD	STANDARD	TEST RESULT	COMMENTS	
1	Oxygen Index %	GB/T 5454-1997	≥32.0	42.4	PASS	
2	Vertical Burning	GB/T 5455-2014	Continue Burning	≤5	0	PASS
			Burning Without flame	≤5	0	
			Destroyed meters by burning	≤150	77	
			Burning Drops	No Drops be burning	has drops, but no burning up	
3	Smoke Density Grade	GB/T 8627-2007	≤15	1	PASS	
4	Smoke Toxicity	GB/T 20285-2006	ZA2 GRADE	ZA2 GRADE	PASS	

**PRODUCTS DESCRIPTION:**

This fabric is produced by 100% Polyester

Testing Sample Image:

